
 

 

EDF RENEWABLES CONSORTIUM - 
MASDAR - GREEN OF AFRICA 

Province of Midelt 

Specific environmental and social 
impact assessment of the solar 

power plant project 

NOOR MIDELT I 

 

Ref: C 330 / R372-04 

HCD / CL 

June 2019 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 2 /258 

 

 

CONSORTIUM EDF RENEWABLES - MASDAR - GREEN OF 
AFRICA 

Province of Midelt Midelt 

Specific Environmental and Social Impact Assessment of NOOR Midelt 1 solar power 
plant project 

 

 

This report was written with the collaboration of: 

Object of 
the index 

Date Index 

Drafting Verification Validation 
[...]
 Containers and packaging containing dangerous products (cleaning products, oil, grease, glue 
and paint, etc.) 

 The remains of the selective collection of solid urban residues (ink cartridges, toner, unusable 
fluorescent tubes, batteries, etc.). 

 Waste from infectious risk care activities (DASRI): Expired drugs, syringes, bloody bandages, 
plasters, gloves, surgical dressing, cutting and sharp remains, body fluids. 

The different types of waste will be sorted, stored in containers or on adapted platforms (sealed, covered and 
equipped with retention bottoms). This waste will be disposed of by authorized operators and under 
environmentally friendly conditions. 

 Hazardous materials 

 Explosive used for earthworks. 

4.5 Use of resources and waste streams during operation 

4.5.1 Electricity needs 

In operation, the plant's power consumption is less than 5500 MWh in a typical year. The maximum power 
needs to provide electricity will be less than 10 MW. 

4.5.2 Hydrocarbon needs 

In the operation phase the hydrocarbons are needed for:  

- The operation of the auxiliary HTF Heater which is necessary to maintain the temperature of the 
thermal oil in case of low temperatures (intermittent) In case of heater operation when the power 
plant doesn’t operate), the needs are around 25.4 m3 per week.  

- The operation of emergency generators/firefighting pumps (intermittent), around 2m3/year. 

- The needs for vehicles used for operating (except cleaning) is 37m3/year. 

- The needs for vehicles used for cleaning is : 97 m3/year for PV cleaning and 15m3/year for CSP 
cleaning.  

A hydrocarbon storage tank will be set up on site, the supply will be provided by a tanker truck. Considering 
the reduced operating time of the auxiliary HTF Heater and generators, the quantities stored will be small.  

4.5.3 Heat transfer fluid needs 

It is eutectic mixture of biphenyl and diphenyloxide. 

In total, the plant will need about 570 tons of HTF for the filling of the circuit, with extra <1% / year. 



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

4. Project's design 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 82 /258 

 

4.5.4 Needs in molten salts 

The molten salts will be composed of 60% Sodium Nitrate and 40% Potassium Nitrate.  

A total of 26 920 tons of molten salts will be stored at the NOOR Midelt I plant. This initial volume of molten 
salts will be the same, and will remain so throughout the operating phase of the plant. No renewal or 
supplement is planned. 

The planned storage allows to produce electricity during 5 hours. 

4.5.5 Li-ion batteries – PV panels 

The life of the storage system is 25 years. During this period the batteries may be replaced or added to meet 
the storage needs of the plant. End-of-life or defective batteries will be returned to the supplier for recycling.  

4.5.6 The life of PV panels is 25 years. End-of-life or defective panels will be returned 
to the supplier for recycling. More details about dismantling are provided in the 

chapter 18.Water needs 

The water for operation phase will be provided by the common tank on site constructed and managed by 
MASEN. Drinking water will be provided by dedicated tanks from Midelt city. Groundwater will not be used 
during operation phase. 

 Water balance and uses 

The water requirements of the plant during the operation phase will be less than 70 000 m3 m3 /year. The 
figure below shows the diagram of the different uses of water. The supply is made from the common raw 
water storage tank belonging to MASEN. This tank is fed from the reservoir of Hassan II dam. 

 



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

4. Project's design 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 83 /258 

 

Figure 11 : Water use diagram 

This water is mainly used to top up the steam cycle and wash the CSP. Photovoltaic panels are cleaned by a 
dry system that does not use water. (Dry brushes system). 

The raw water from the MASEN storage tank is sent to a pre-treatment system including a filtration system 
and the use of chemicals. At the pre-treatment outlet, the water is stored in a filtered water tank for the 
operating uses of the plant and for the fire water (2050 m3). The input flow rate of the raw water is about 52.9 
m3 / hour. 

Part of the pretreated water is sent to the demineralization unit. The demineralised water is used to feed the 
steam-water cycle and to produce the washing water of the CSP mirrors. Demineralized water is produced 
by an Reverse Osmosis system followed by deionization (EDI). Demineralized water is stored in the 
demineralized water tank (700 m3). 

The water balance is presented below :  

 Raw water input dimension: 181.8 m3/d 

 Output: 

o Mirrors cleaning: 9.6 m3/d (5,3%) 

 

MASEN 

Common Tank 
Filters 

Filtered water and 

fire fighting tank 

Water Treatment 

Plant 

 

Water.Steam 

Cycle 

Cleaning 

mirrors 

Other 

services 
Sanitary water 

Blowdown 

Treatment 

Processing and 

other plant 

services 

Biological 

reactor 

Rejection 

Evaporation ponds 

Oil Separator 

Oil disposal 

Neutralization and homogenization tank 

Evaporation ponds 

Oily water 

Evaporation 
Infiltration in soil 

Pre-treatment 



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

4. Project's design 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 84 /258 

 

o Supplement for the water-steam cycle : 48.3 m3/d (27%) 
o Service water : 61.0 m3/d 
o Sanitary water : 3.7 m3/d 
o Others intermittent consumers (washing the air condenser, RO flushing and 

miscellaneous): 19.8 m3/d 
o RO1 reject: 30.7 m3/d 
o Backwashing overflow (water not recovered): 8.2 m3/d 
o Sludge: 0.3 m3/d 

 Cooling system 

There are two cooling systems :  

 Air Cooled Condenser system 

 Auxiliary cooling (Fin fan) system 

Air Cooled Condenser, consists of several modules of A-shape (or V-shape) steel frames supporting the fin 
tube bundles sitting on a raised steel leg system to allow proper forced draft air intake. The turbine exhaust 
steam flows through a main steam duct to the inlet of the fin tube bundles and is condensed by air moved by 
axial fans which are installed on support structures beneath the fin tube bundles. Fans are driven by electric 
motors coupled with speed reducing gearboxes. The fans are located within fan rings and move the cooling 
air through the fin tube bundles.  

The auxiliary cooling source is of the "Fin Fan" type, i.e. cooled with air and does not consume any water. It 
is a closed water circuit used for the cooling of plant auxiliaries (i.e. pumps, compressors, etc.). The Fin Fan 
type exchanger is a non-contact heat exchanger that cools the water cooling circuit. The cooling water cools 
down while circulating in fin tubes, thanks to a forced air flow driven by fans. 

These two systems allow to save water.  

As a comparison, a steam cycle equipped with a wet cooling tower (instead of the air cooled condenser 
installed on this project) would consume about 385 t / h of raw water at full load for cooling under the 
reference conditions of the site (RSC), which equates, considering the 5 hours at 190 MW @Reference Site 
Conditions of operation at full load in a day, to an average daily consumption of 80 t / h continuously. The 
preservation of the water resource therefore imposes the dropping of this solution despite the potential gain 
in yield.  

The choice of dry cleaning for photovoltaic panels also helps to reduce water consumption. 

4.5.7 Wastewater 

The sewage system will be designed to allow every effluent stream so that everyone can be treated 
appropriately according to its quality. The effluents that may occur at the plant are classified as follows: 

 Sanitation of treatment equipment 

 Sanitary wastewater 

 Effluents that may contain oily / greasy residues from lubricated equipment 

 Steam-water cycle purge water 

The sanitation system will consist of: 

 Collection network (separate collectors for every effluent stream) 

 Buffer basin 

 Oil separators 

 Neutralization and homogenization Basin 

 Evacuation network to the evaporation ponds 

 Insights and other components related to the sanitation network 

 Evaporation ponds 



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

4. Project's design 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 85 /258 

 

 Sanitary water treatment 

Sanitary water produced by the employees on the site will be treated in a dedicated water treatment system. 
The system will be designed according to a number of 30 people working on site, with a consumption of 
125/p/day during operational phase. 

The main stages of the sanitary wastewater plant design will be :  

 A coarse screening system 

 A biological rector :  

o Primary sedimentation chamber 
o Aeration chamber 
o Secondary sedimentation and sludge recirculation chamber.  

Treated water will be sent to the neutralization/homogenization basin and then to the evaporation ponds.   

 Industrial water management in operation 

Industrial effluents will be collected within the power block to an industrial water treatment plant. These 
waters will be neutralised, cleaned from oil and will then be sent to the evaporation ponds.  

The industrial water treatment system includes:  

 System for separating oils from water by coalescing plates; 

 Chemical effluent treatment system to obtain a neutral effluent (pH> 7) before discharge; 

 Quenching of hot effluents to limit the water temperature before discharge. 

A volume of about 156 m3 will be sent to the evaporation ponds daily. 

The evaporation ponds will have a volume of 2 x 15000 m3. It will be connected to underground water 
networks. It will be sealed by a tarpaulin system and a leak detection system will be provided.  

The quality parameters of the water sent to the evaporation ponds will comply with the recommended limits 
required in the MFS as follow :  

Parameter  Recommended Limits  

BOD5  25 mg/l  

COD  125 mg/l  

TSS  35 mg/l  

Total Nitrogen 
Compounds (as N)  

15 mg/l  

 Storm water management in operation 

Drainage works are planned in all CSP and PV fields to evacuate surface water without risk of flooding for 
structures. Natural flows will be preserved as much as possible and ditches will be built around the roads.  

 At the power block level, rainwater that may be in contact with oil will be cleaned from oil before 
being discharged into the evaporation ponds. This system will collect, among other things, rainwater 
that may be contaminated   ; 

4.5.8 Solid waste in operation phase 

The solid waste generated in operation phase are:  

 Non-hazardous wastes  

The different types of non-hazardous waste that will be produced are:  

 Household and similar waste resulting from administrative activities and the presence of staff on 
the site. This waste will be produced in small quantities, only about 60 people will work on the site 
(around 30 workers simultaneously on site).  



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

4. Project's design 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 86 /258 

 

 Non-hazardous waste from industrial maintenance: plastics, metal, etc. 

 Hazardous waste  

The hazardous wastes that will be produced are: 

 Waste from the water treatment activity: activated carbon, sand, anthracite, filtration cartridge, 
reverse osmosis unit's membrane 

 Waste from the industrial water treatment unit: sludge 

 Waste from oil separators: sludge 

 Waste from the HTF oil filtration unit: sludge 

 Used Li-ion batteries 

 Empty packaging of various products (oils, lubricants, etc...) 

 DASRI – Infectious clinical waste 

4.5.9 Hazardous materials 

In operation phase the following products will be stored and used:  

 Hydrochloric acid, sodium hydroxide, sodium hypochlorite, ammoniac, oxygen absorbent and 
phosphate, thermal oil. 

4.6 Occupational health and safety risks 

Activities carried out during the construction and operation phases present risks to the health and safety of 
employees. 

Among risks during construction phase, we identify :  

 the operation of heavy equipment and trucks,  

 working at height,  

 working in confined spaces, 

 construction traffic,  

 use of electrical devices,  

 handling of hazardous materials  

 and other hazardous activities.  

Due to the nature of the activities being undertaken during construction phase, worker H&S is a key risk with 
the potential for accidents that may result in injuries and fatalities as well as lost man-hours. 

In case of a base camp on the site, workers accommodations it will be compliant with IFC / ERDB guidelines 
for worker accommodation. It will meet health and safety requirements. 

Among risks during operation phase, we identify :  

 the operation of heavy equipment and trucks,  

 working on electrical devices including high voltage,  

 working at height,  

 maintenance of high pressure pipework and vessels 

 handling of hazardous materials. 

 Noise  

 Vibration 

 Illumination 

 Working Environment Temperature 



EDF RENEWABLES CONSORTIUM - MASDAR - GREEN OF AFRICA 

NOOR MIDELT I 

4. Project's design 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 87 /258 

 

 Fire and Explosions 

A health and safety program will be established, put in place and maintained to cover the construction and 
operation stages of the plant. This program will include accident prevention at the workplace, training. More 
details are provided in chapter 17.   

This program will be compliant with Moroccan regulations and IFC EHS guidelines.  

4.7 Security measures 

A security plan management will be implemented for any attacks on personnel, property and equipment. This 
plan will be compliant with applicable laws and standards will be ensured. 

4.8 Construction schedule and employment 

 In the construction phase: more than 1000 people for around 30 months for labour jobs but also, 
welders, assemblers, machine operators etc. 

 In operation phase; around 60 people will operate and maintain the power plant.  

4.9 Investment amount 

The investment of the project is of the order of 800 MUSD. 

4.10 Roles and responsibilities  

The project company will set up an organisation and adapted means to ensure the environmental, social, 
health and safety management during the construction and operation phases. 

The project company will designate an environmental health and safety officer who will oversee all 
environmental and social aspects of the project. 

The company in charge of the design and construction as well as the company in charge of the operation will 
set up a health and safety environment department in charge of the following aspects:  

 Health and security at work 

 Environmental and social management 

This department will be equipped with the human and technical resources necessary for the accomplishment 
of its activities. 

 



 

Ref: C 330 / R372-04 HCD / CL June 2019 Page 88 /258 

 

5. Methodology 

5.1 Introduction 

The working methodology was applied by considering the Midelt I solar power station as a single plant 
with two components: 

 A central component PV and 

 A central solar concentrating component with cylindro-parabolic mirrors. 

The impact assessment is carried out for both components, and any impacts between the two 
components are indicated whenever necessary. 

5.2 Investigations for the baseline conditions 

Document Review 

The following project information has been reviewed within the course of this assessment: 

Framework study of the environmental and social impacts of the NOOR Midelt project carried out by 
MASEN for the complex in 2016 Original document in French. All measures identified in the SESIA 
will be compliant with the recommendations and commitments in the FESIA. 

Investigations for the baseline conditions 

Forming an integral part of the SESIA, the baseline surveys provide a benchmark of the existing 